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Page No. 10f3
Test Results
PART -A
PARTICULARS OF SAMPLE SUBMITTED

(a) Name of Sample : PPR Pipe 20 mm SDR 7.4 p———

(b) Grade/Variety/Type/Size/Class Nil

(c) Declared value, if any Nil

(d) Code No Nil

(e) Batch No. and Date of Manufacturing Nil
() Quantity 3Nos * 1 Mir

(g) Mode of Packing Packed

(h) Sealed or not sealed
(i) Date of Receipt 20/11/2020
() Date (s) of Performance of test 20/11/2020 to 26/11/2020

(k)  Any other information Nil

PART-B
SUPPLEMENTARY INFORMATION
i)  Reference to sampling procedure Samples supplied by the Party
i) Supporting documents for the measurement taken and result derived As given in Part C
i) peviatiqn frpm the test method as prescribed in relevant work Nil
instruction, if any
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ENGINEERING & TECHNOLOGY
CIPET : CENTRE FOR SKILLING AND
TECHNICAL SUPPORT (CSTS)

Depariment of Chemicals & Petrochemicals
Ministry of Chemicals & Fertilizers, Govt. of india
Haridwar Road, Post- Bhaniyawala, Doiwala,
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Test Report No :  0043(A)
Date : 271172020
Page No v Zof3
PartC
Test Results
Sr.No | Cl.no | Name of the test | Test Method | Unit Specified Value Test Result
: The internal and
The internal and
external surface of the e:tfet;r;al isur;aige
pipes shall be smootg pceiean
S 15801: smooth, clean qnd rand fre'e o
1 8.0 | Visual Appearance IS-1owt; - gl i i grooving and
2008 and other defects. other defects
The ends shall be The s aré
cleanly cut a_md spall cleanly cut and
be o with axis of square with axis
e, of pipe.
7.0 Dimensions
7181 o tside DI 15801: 2 2012
Table utside Diameter IS 15801: mm 0.0 )
1 Tolerance 2008 mm 03 0.12
2 71&
3 - IS 15801:
Ta1ble Ovality 2008 mm 1.2 0.8
72& | Wall Thickness :
Table Min T | 280 285
2 Max mm 3.30 321
X mmmm,mmw wirare, Wﬂrﬂr , SEOGA, U, AR, T,



Rar d=, tﬂw—ﬂﬁawmr Srdaren,

AWUGA — 248 140 (m)

Wi : +91-135-2695075

-Her : cipetdahradun@gmall com
: www.cipet.gov.in

Faarery : e, Rrod, 99§ — 600 032

2, CENTRAL INSTITUTE OF PLASTICS
W ENGINEERING & TECHNOLOGY

CIPET : CENTRE FOR SKILLING AND

CIPETRI ¥z TECHNICAL SUPPORT (CSTS)

pvolbe - perkoem . practice - Plastic

Department of Chemicals & Petrochemicals
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Haridwar Road, Post- Bhaniyawala, Doiwala,
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TestReportNo : 0043(A)

Date . 2711112020
Page No B s
Hydraulic 3 i
Sl s iyl |
& | Acceptance Test IS15801: | _ 5 .
3 | Table | @ 16.0Mpahoop | 2008  rcachorss it
- 3 | stress for 1 hour at and shall not burst.
at 20 °C)
PartD
Remarks: Nil
NOTE:

01 The results are related only to item tested. :
02 The reports shall not be reproduced in full / part without written approval of the laboratory
03 The result pertains to the sample as received from the customer.

04 Details of tests subcontracted: Nil

@f Q orizad Signatory

Sairaj Adithya Kumar Varma
(Technical Manager)

%\'\&g
Authorized Signatory

Abhishek Rajvansh
{Deputy Director)
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TestReportNo :  43(B)
Date o 27111/2020
Your Ref : Nill

Date . 2011172020
Page No. 1 0f 3 g

Test Results

PART -A

PARTICULARS OF SAMPLE SUBMITTED

i) Reference to sampling procedure

instruction, if any

(@) Name of Sample -PPR Pipe 32 mm SDR 7.4
(b) Grade/Variety/Type/Size/Class Nil s
(c) Declared value, if any Nil
(d) Code No Nil
(e) Batch No. and Date of Manufacturing Nil
() Quantity 3 Nos * 1 Mtr
(@ Mode of Packing Packed
(h) Sealed or not sealed
(i) Date of Receipt 20/11/2020
()  Date (s) of Performance of test 20/11/2020 to 26/11/2020
(k)  Any other information Nil
PART-B

SUPPLEMENTARY INFORMATION

i)  Supporting documents for the measurement taken and result derived
i)  Deviation from the test method as prescribed in relevant work

Samples supplied by the Party
As given in Part C

Nil
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TestReportNo : 0043(B)
Date . 271172020
Page No - oty

PartC
Test Results =
Sr.No | Cl.no | Name of the test | Test Method | Unit Specified Value Test Result
( : The internal and
- The internal and
external surface of the e;:etrr‘r;a:zmr;ai:e
pipes shall be smooth, clean
3 smooth, clean a_nd and freé o
1 80 | Visual Appearance IS 15801: 155 free from grooving allO0Ving and
2008 and other defects. other defects
The ends shall be The eide aré
cleanly cut and shall cleanly cut and
be square with axis of s quareywlth s
.- of pipe.
7.0 Dimensions
T45 | Outside Diameter | 15 15801: | mm 320 3215
1 Tolerance 2008 mm 0.3 0.15
2 718
’ IS 15801:
| Ta1bie Ovality 2008 mm 1.3 0.91
7
7.28& | Wall Thickness :
Table Min lsgosggm mm 440 449
2 Max mm 5.10 5.01
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
CIPET : CENTRE FOR SKILLING AND
TECHNICAL SUPPORT (CSTS)

Department of Chemicals & Petrochemicals
Ministry of Chemicals & Fertilizers, Gowt. of India
Dehradun - 248 140 (Uttarakhand)

Phone : +91-135-2695075

E-mail : cipetdehradun@gmail.com

Website : www.cipet.gov.in

Head Office : CIPET, Guindy, Chennai - 600 032

TestReportNo : 0043(B)
Date . 2711112020
Page No : 3Jof3
Hydraulic
9.1 | Characteristics ( I\hﬁ pgae under testf
& | Acceptance Test IS 15801: SISO 10 S
3 - localized swelling, Conform
Table | @ 16.0 Mpa hoop 2008 e s
3 | stress for 1 hour at and shall not burst.
at 20 °C)
Part D
Remarks: Nil
NOTE:

01 The results are related only to item tested.

02 The reports shall not be reproduced in full / part without written approval of the laboratory
03 The result pertains to the sample as received from the customer.

04 Details of tests subcontracted: Nil

orized Signatory
Sairaj Adithya Kumar Varma
(Technical Manager)

/méoﬂzed Signatory

Abhishek Rajvansh
(Deputy Director)
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. M/s Savoir Faire Manufacturing Co. Pvt. Ltd TestReportNo  :  43(C)
Plot No. 29, Sector-3 A, Integrated Industrial Estate, Date P N0
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Date : o 2011/2020°
Page No. 1 0f 3
"~
Test Results
PART -A
PARTICULARS OF SAMPLE SUBMITTED
(@ Name of Sample PPR Pipe 40 mm SDR 7.4
(b) Grade/Variety/Type/Size/Class Nl
(c) Declared value, if any . Nil
(d) Code No : Nil
(e) Batch No. and Date of Manufacturing . Nil
()  Quantity . 3Nos ™1 Mtr
{g9) Mode of Packing . Packed
(h) Sealed or not . sealed
(i) Date of Receipt . 20/11/2020
() Date (s) of Performance of test . 20M1/2020 to 26/11/2020
(k)  Any other information Nl
PART-B
e SUPPLEMENTARY INFORMATION
i) Reference to sampling procedure . Samples supplied by the Party
i) Supporting documents for the measurement taken and resultderived  :  As given in Part C
i) peviatign frgm the test method as prescribed in relevant work Nil
instruction, if any
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TestReportNo : 0043(C)
Date 2711172020
Page No ; 20f3
Part C o
Test Results
Sr.No { Cl.no | Name of the test | Test Method | Unit Specified Value Test Result
ﬂ :
2 The internal and
The internal and
external surface of the ex;c:;nal pur;ai:e
pipes shall be gmo:ﬂ': lp:Iean
|S 1-58 1 smooth, clean qnd and fre'e from
1 | 80 | Visual Appearance N =i free from grooving | ea6ving and
2008 and other defects. olher datecis
The ends shall be The ends aré
cleanly cut &_md slpall cleanly cut and
be square with axis of square with axis
Pee. of pipe.
7.0 Dimensions
7181 o\tside Di 15801: 40.0 40.19
Table utside Diameter IS 15801: mm } )
1 Tolerance 2008 mm 04 0.19
2 [71&
. ; IS 15801:
& Table Ovality mm 14 1.02
1 2008
72 & | Wall Thickness :
Table Min IS 2105331 mm 530 5.45
2 Max mm 6.30 6.24
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Test ReportNo : 0043(C)

Date o 27111112020
Page No : 30f3
Hydraulic _
9.1 | Characteristics ( TIY PR
d shall show no sign
3 & | Acceptance Test 818808 | _ localized swelling, Conform
= 3 | stress for 1 hour at and shall not burst.
at 20 °C)
Part D
Remarks: Nil

NOTE:
01 The results are related only to item tested.
02 The reports shall not be reproduced in full / part without written approval of the laboratory
03 The result pertains to the sample as received from the customer.
04 Details of tests subcontracted: Nil

o uthorized Signatory ~ Authorized Signatory
Sairaj Adithya Kumar Varma Abhishek Rajvansh

(Technical Manager) (Deputy Director)
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Page No. 1of 3
e Test Results
PART -A
PARTICULARS OF SAMPLE SUBMITTED

(@) Name of Sample ‘PPR Pipe 50 mm SDR 7.4

(b) Grade/Variety/Type/Size/Class ©Nil

(c) Declared value, if any Nil

(d) Code No Nil

(e) Batch No. and Date of Manufacturing Nil

() Quantity 3 Nos * 1 Mtr

(g) Mode of Packing Packed

(h) Sealed or not sealed

(i) Date of Receipt 20/11/2020

() Date (s) of Performance of test 20/11/2020 to 26/11/2020

(k)  Any other information Nil

PART-B
SUPPLEMENTARY INFORMATION
- i)  Reference to sampling procedure Samples supplied by the Party
i)  Supporting documents for the measurement taken and result derived As given inPart C
if) Deviatiqn frpm the test method as prescribed in relevant work Nil
instruction, if any
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Test ReportNo : 0043(D)

Date o 271112020
Page No 1. 20f3
Part C
Test Results i
Sr.No | Cl.no | Name of the test | Test Method | Unit Specified Value Test Result
: The internal and
- The internal and
external surface of the egt:hrr;al isur;aige
pipes shall be i oﬂg F:;?e ah
1S 15801: smooth, clean and S fre|e i
1 | 80 | Visual Appearance ' - free from grooving | g ooying and
2008 and other defects. ativie Tataite
The ends shall be The snds are:
cleanly cut gnd shall cleanly cut and
be squar;:i ;\;rth axis of square with axis
' of pipe.
7.0 Dimensions
ng Outside Diameter | 1S 15801: | mm 50.0 50.23
1 Tolerance 2008 mm 0.5 0.23
2 {73%
y IS 15801:
Table Ovality mm 14 1.30
& 1 2008
7.2& | Wall Thickness ]
Table Min |s;ggg1. mm 690 6.95
2 Max mm 7.80 .01
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
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Department of Chemicals & Petrochemicals
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il e : T Phone : +91-135-2695075
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Test ReportNo : 0043(D)
Date . 27111/2020
Page No . 3of3
Hydraulic .
9.1 | Characteristics ( The pipe under te'stf &
- shall show no sign o
3 & Ac?‘esptaap 8 I‘eSt IS ;0533 . - localized swelling, Conform
-) Table | @ 16.0 Mpa hoop leakage or weeping
3 | stress for 1 hour at and shall not burst.
at209C)
PartD
Remarks: Nil
NOTE:
01 The results are related only to item tested.
02 The reports shall not be reproduced in full / part without written approval of the laboratory
03  The result pertains to the sample as received from the customer.
04 Details of tests subcontracted: Nil
: | e
\ a\
Authorized Signatory orized Signatory
Sairaj Adithya Kumar Varma Abhishek Rajvansh

¥ (Technical Manager) (Deputy Director)
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Page No. 10of 3 =
Test Results
PART -A
PARTICULARS OF SAMPLE SUBMITTED
(@) Name of Sample PPR Pipe 63 mm SDR 7.4
(b) Grade/Variety/Type/Size/Class . Nil
(c) Declared value, if any Nil
(d) Code No Nil
(e) Batch No. and Date of Manufacturing Nil
(/)  Quantity 3 Nos * 1 Mtr
(g) Mode of Packing Packed
(h)  Sealed or not sealed
() Date of Receipt 20/11/2020
() Date (s) of Performance of test 20/11/2020 to 26/11/2020
(k)  Any other information Nil
PART-B
SUPPLEMENTARY INFORMATION

i)  Reference to sampling procedure Samples supplied by the Party
iy Supporting documents for the measurement taken and result derived As given in Part C
i) peviatign fr9m the test method as prescribed in relevant work Nil

instryction, if any
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TestReportNo : 0043(E)
Date 2711112020
Page No 4
Part C -
Test Results
Sr.No | Cl.no | Name of the test | Test Method | Unit Specified Value Test Result
U
1 The internal and
The internal and
external surface of the ex}etanal surface
pipes shall be i s o:u‘: li?: a':
S 15801' smooth, clean apd f‘nd frev'e Soas
1 | 8.0 | Visual Appearance 2008 - :ﬁg gt%?r%’:fe‘ggg_ grooving and
The ends shall be ?ﬁ’:g:j‘;e:‘;
_cleanly cut and shall cleanly cut and
be square with axis of square with axis
pipe. e
of pipe.
7.0 Dimensions
718& : ; 5801:
Table Outside Diameter IS 15801: mm 63.0 63.40
1 Tolerance 2008 mm 06 0.40
2 I71%
: : IS 15801:
5 Ta1ble Ovality 2008 mm 16 1.52
7.28& | Wall Thickness .
Table Min '3215’38‘”' mm 8.60 8.68
2 Max mm 9.70 9.65
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TestReportNo : 0043(E)

Date ©27111/2020
Page No . 3of3
Hydraulic ‘
| B bicfeooptoy
& | Acceptance Test IS 15801: ; :
- 3 o localized swelling, Conform
© Table | @ 16.0 Mpa hoop 2008 senkcong o Wauiing
3 stressogr 1 hour at and shall not burst.
at 20
PartD
Remarks: Nil

NOTE:
01 The results are related only to item tested.
02 The reports shall not be reproduced in full / part without written approval of the laboratory
03 The result pertains to the sample as received from the customer.
04 Details of tests subcontracted: Nil

L S
“ ¢ Authorized Signatory orized Signatory

Sairaj Adithya Kumar Varma Abhishek Rajvansh
(Technical Manager) (Deputy Director)
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TestReportNo : 43 (F)
Date o 2T11/2020
Your Ref : Nill

Date : 2011/2020

Page No. 1 of 3

‘ Test Results
g PART -A
PARTICULARS OF SAMPLE SUBMITTED
(@) Name of Sample PPR Pipe 75 mm SDR 7.4
(b) Grade/Variety/Type/Size/Class : .Nul
(c) Declared value, if any Nil —
(d) Code No Nil
(e) Batch No. and Date of Manufacturing Nil
()  Quantity 3Nos * 1 Mtr
(9) Mode of Packing Packed
(h) Sealed or not sealed
(i) Date of Receipt 20/11/2020
() Date (s) of Performance of test 20/11/2020 to 26/11/2020
(k)  Any other information Nil
PART-B
SUPPLEMENTARY INFORMATION
i) Reference to sampling procedure Samples supplied by the Party
e i) Supporting documents for the measurement taken and result derived As giveninPart C
if) peviation from the test method as prescribed in relevant work Nil
instruction, if any
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TestReportNo : 0043(F)
Date © 27111/2020
Page No . 20f3
PartC
Test Results
Sr.No | Clno | Name of the test | Test Method | Unit Specified Value Test Result
2 The internal and
The internal and
external surface of the ex;et;‘nal isurfaice
pipes shall be ¥ etﬁ pels i
I o1 smooth, clean and fnngc;r eécﬁ?r:
1 | 80 | Visual Appearance 321338 L5 - :ﬁg g&zrgggfe‘g‘f grooving and
The ends shall be c.:.t;':;g;f::trse'
| cleanly cut gnd shall | eanly cut and
be :r.ciuar:i ;:Ith axis of square with axis
i of pipe.
7.0 Dimensions
;;bﬁ; Outside Diameter | 1515801 | mm 75.0 75.60
1 Tolerance 2008 mm 07 0.60
2 [71&
' . IS 15801:
Table Ovality mm 16 1.56
1 2008
7.28& | Wall Thickness :
Table Min '3213331' m 1030 1041
2 Max mm 11.60 11.52
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TestReportNo : 0043(F)

Date : 2711112020
Page No I3
Hydraulic :
9.1 | Characteristics ( 1o T
- & | Acceptance Test IS15801: | " :c;;izgg e o
3 | Table | @ 16.0Mpahoop | 2008 Mocmsmp i
3 | stress for 1 hour at and shall not burst.
at 20 °C)
PartD
Remarks: Nil

NOTE:
01  The results are related only to item tested.
02  The reports shall not be reproduced in full / part without written approval of the laboratory
03  The result pertains to the sample as received from the customer.
04 Details of tests subcontracted: Nil

- Authorized Signatory Authorized Signatory

Sairaj Adithya Kumar Varma Abhishek Rajvansh
(Technical Manager) (Deputy Director)




